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INTERNATIONAL CENTRE FOR AUTOMOTIVE TECHNOLOGY

[A DIVISIon of NATRlP Implementatlon Society (NATIS), Govt of Indla]

NON TRANSFERABLE
TEST REPORT
lcC[T[o]|B|L|[5054| | Date: 30.11.2016 |
1.0 NAME AND ADDRESS OF ; M/s. Polyhose India(Rubber) Pvt. Ltd.
THE CUSTOMER Plot No. F37-F42 & F50-F55, SIPCOT Industrial Park,
Irrungattukottai, Pennalur Post, Sriperumpudur
Taluk- 602117, Tamil Nadu, India
2.0 CUSTOMER LETTER REF. : CCTNPOIPLLCEL47728 Dated 15-Oct-2016
3.0 DESCRIPTION OF COMPONENT :
1 | Name of the component LPG hose assembly
2 | Name and address of the Same as Sr. No. 1.0
manufacturer
3 | Dimensions of the component Nominal Size = 6 mm, Bore Size =6.5mm,
Outer Diameter = 12.7 mm
4 | Drawing No. PHIR-001-01
5 | Markings POLYHOSE LOGO LPG HOSE NB
. ) 6.0mm(1/4”) Max W.P. 2.5MPa as
per IS 9573:2012 for Type |
4.0 TEST OBJECTIVE : |
To evaluate performance of LPG-hose assembly as per the requirements given in IS
9573:2012 as amended up to date. | :
5.0 TEST REQUIREMEN|TS’,-‘ G)’BSERVM]ONS ANDRESULTS:
Please refer test requirements/results in Annexure-| of the report.
/6.0 CONGLUSION:
LPG hose assembly submitted by M/s. Polyhose India (Rubber) Pvt. Ltd. specified in Sr.
no. 3.0 of this test report meets the requirements of all the tests as per IS 9573:2012 as
amended up to date.
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Office Address : Plot No.-26, Sector-3, HSIIDC, IMT-Manesar, Gurgaon-122050. Haryana (India)
Phone : 0124-4586111, Fax : +91-124-2290005. E-mail: team®@icat.in, Website : www.icat.in
(An 1SO 9001, ISO 14001 and OHSAS 18001 certified, scope wise NABL accredited and BIS recognised Test House)
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DISCLAIMER

1. ICAT issues Test reports/ Extension reports/ Developmental Reports for vehicles/ parts/
components/ assemblies etc. based on the documents produced and/or prototype / vehicle(s) or
sample(s) submitted by the applicant and testing thereof.

2. ICAT issues Test reports/ Extension reports/ Developmental Reports in compliance to Motor Vehicle
Act/ Central Motor Vehicle Rules and their provisions as amended from time to time or any other
statutory orders under which ICAT is authorized. Other Rules/Acts are outside the purview/scope of
the Test reports/Extension reports/ Developmental test reports

3. Test(s) on prototype/ vehicle(s)/ sample(s) is/are carried out on the basis of standard procedures as
notified under specific rules/ requested by the applicant. Results of such tests are property of bearer
of Test Reports/ Extension Reports / Developmental test reports. These results cannot be disclosed
unless specifically so ordered by Government, Court, etc

4. Unless otherwise supported by a separate Certificate, this Test report Extension Reports /
Developmental test reports shall not be considered in isolation as valid Type approval for any
vehicle

5. ICAT is not responsible for testing each vehicles/ parts/assemblies etc. for which Test Reports/
Extension reports/ Developmental test reports is issued. Further, ICAT is not responsible for
ensuring manufacturing quality of the vehicles/ components/ parts/ assembles etc. for which the Test
Reports/ Extension reports/ Developmental test reports is lare issued.

6. ICAT is no way responsible for any misuse or copying any design/type/system in connection with
entire vehicle/ components/parts and assemblies covered under the Test Reports/ Extension
reports/ Developmental test reports is fare issued

7. Breach of any statutory 'provisions, of Indian laws or laws of other countries, will be sole
responsibility of the customer. ICAT shall not be liable for any claims or damages made by the
customer, whatsoever. The customer shall alone be liable for the same and undertakes to indemnify
ICAT in this regard

8. Further, ICAT has the right, but not under obligation to initiate cancellation / withdrawal of the Test
report/Extension/ Developmental test report is/are issued, in case of any fraud, misrepresentation,
when it surfaces  and comes in_ the knowledge of ICAT

9. No extract, abridgment or abstraction from'this test report may be ‘published or used to advertise the
product without the written consent of the Director, ICAT, who reserves the absolute right to agree or
reject all or any of the details of any items of publicity for which consent may be sought

The appropriate local court at Gurgaon shall have the jurisdiction in respect of any dispute, claim or
liability arising out of this report.
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Annexure |
Sr Test Test Requirements Observations / Results
No
D|men3|oos Perform  the dimensions and|All the Dimensions and
and Material o
tolerance measurements as per Cl. | tolerances are within
1 | test (Cl. No. : : : _
No. 5.3. Verify material requirements | acceptable limits.
9:2 and 9.3 of as per Cl. No. 5.2 Satisfacto
IS 9573:2012) per 1. Mo. 9.2. v
f‘éhiﬂog ;I.;eft The minimum adhesion between | Cover to reinforcement = 2.3
2 of I'S T reinforcement and cover shall not be | kN/m.
9573:2012) less than 1.5 kN/m. Satisfactory
.ll‘.g\;q STEHITE When a cut test piece is conditioned | After 5 h exposure to -40°C, No
Flexi[t))ilit Test at -40 + 2°C for 5h and then bent to | crack was observed when the
3 y 180° around a mandrel with 12 times | hose was bent through 180°
(Cl. No. 5.5.2 . ; _
the nominal bore diameter; no | around the mandrel.
afls cracks or breakage shall be shown Satisfactory
9573:2012) '

Flexibility of the
hose

The hose shall be capable of being
bent to the radius given in Table 1 of

No structural damage was
observed when the hose was

* f)?ll'SNo' 5:5.3 IS 9573:2012 flatness shall not | bent through radius of 95mm.
0573:2012) exceed 10% of the outside diameter. | Satisfactory
cR);:‘.)ir;taance Whe ARETSOeURefelinisfiesm CRISy SR g:rr? rIaec}t()? c?c?\?:rr:ﬂen% (I)iﬁitnhe
T exposed to ozone environment of 50 P . g
est 1 oo e |'when subjected to ozone
2 (Cl. No. 5.5.4 PpM at 40 +'2°C for 72+ 2h, p|eces environment under stress
of I.S CUT shall not show any signs of cracklng coridition
9573:2012) under 2X magnification. Satisfactory
A complete Hose assembly when L
?;2?1: Fressuts subjected to internal hydraulic Ei;)sg;\?ggivlhneﬁntﬁgilc::g?r:h
& |{(C Mo, 5551 |Pressurs equalto 5.0 MPa for T min, | o i ite & Mbs hydraulic
of I'S "7 I the change in the length shall be preésure pahy
sl 5 ; s .
9573:2012) within the range of 12% of its original Satisfactory
length.
g?erzgzrge Taat Representative Samples of hose | Burst observed at 144.79 bar
7 | (Cl.No. 5552 shall not burst below 10 MPa when | (14.47 MPa) hydraulic
of I.S "7 | subjected  to internal  hydraulic | pressure.
9573:2012) pressure. Satisfactory
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test
(Cl No. 5.5.7 of
IS 9573:2012)

are exposed to ozone environment
of 50 ppm at 40 + 2°C for 72+ 2h,
pieces shall not show any signs of
cracking under 2X magnification.

Not Applicable

Sr Test Test Requirements Observations / Results

No

8 Tensile Strength Lining Cover Lining Cover
ancbi Elokngation Tensile Tensile Tensile Tensile
E;[ni 1: Zaanc;f St;%ngth St;%né;th St;%n??:h Stqzn%h
Cover of the hl\_nPa-(min) I:/IPal(min) R/IPa'(min) RAPa-(min)
Hg.fl?l 5.41 of Elongation Elongation Elongation Elongation
( O'_ .10 = Min 200 % = Min 250 % = Min 278 = Min 318
IS 9573:2012) % %

9 Acceleration Lining Cover Lining Cover
Aging Test Tensil Tensil Tensil Tensil
(CI No. 5.4.2 of S?rgilg?th S(terr;ﬂge"th S?rr;ng?th Sterg?llgeth
15:087.3:2012) = -25% = -50% = -3.8% = -20%

Elongation Elongation Elongation Elongation
=-50 % = -50 % =-28 % =-23 %

10 | Resistance to n- 1) % n-pentane absorbed % n-pentane absorbed =
Pentane should be less than 15% of | +1.18%
(ClI No. 5.4.3 of initial mass of the lining.
1S 9573:2012) 2) % n-pentane extractable % n-pentane extractable =

should be less than 10% of | +3%
initial mass of the lining. Satisfactory

11 | Electrical The electrical continuity of wires in
Continuity test textile reinforced Type | hose after N
(CINo. 5.5.6 of | subjecting it to proof pressure test| ‘Sr?c??c?der\:\grc?olr?ti:\hu?t Noss: Shows
IS 9573:2012) as per 5.5.5.1 shall be tested and . Y

Satisfactory
maintained for each hose length
from one end to another.
12 | Grip Strength When Pieces of lining and cover

13

Burning test
(CI No. 5.5.8 of
IS 9573:2012)

A complete Hose assembly when
subjected to internal hydraulic
pressure equal to 5.0 MPa for 1
min, the change in the length shall
be within the range of 12% of its
original length.

Not Applicable

Checked By

Prepared By

Page
4 of 4

UDIT KAUL

Asst. Manager

W

MAHE AR PAL

+
Drawing

Sr. Manager

(47728)




[ I [ H ) |._> 3 I [ I 3 g 1
g TE
o1 "ONLLIYM NI NOISSIWY3d a3NIIHD IONVEITOL T3LAII3ESNN o
H¥IFHL 1NOHLM LN3T dH0 431d0D2 38 1ON [9wz-t1-s1 AW A Wi NI 3¥% SNOISN3IWIT 7179
— 1SN ONY "dL7 “LAd YIONI 3SOHAT0d 40 NAY —
ALNIJONd IHL SI NOISIA ANV ONIMYNQ SIHL | 3Lva SIN 37¥3s ONINNLIVANNGH 303 ONIMWNC
6 10-700—- dIHd 'ON "DMC 6
L THAAL ZI0Z-€LS6SI ¥Ad SV /1 A0 ASOH OJ'T : A'LLLL ||
L "WIENL ‘070 009-IYNNIHI Auvon Summes oL Oapnesd .
Q17 IAd (3388NYVINT FSOHAT0d LD SOYITTOQ
e 5 . L
| 3dAl ZL0Z:CLGES! ¥3d SY PIWST “d'M XyW (L#/1)wwp g 8N 3SOH 9d1 0907 ISOHATOL: INIMEYIN Y
WNGS : SNIGVY aN3E8 NIW'E
7 UVEO0L : IUNSSIND LSUNE NIWZ 9
1AdALZ LOT :€£G6SI ¥3d SY ISOH 2471 40 NOLLINALSNOD'L
TIOTE0T NOLVOEIIS
> =
S c
7|  ¥3IADD ¥3EENY JILIHINAS P B
i ¥'0¥S'99 |,
£ €
2 2
ALINONIINDD ¥04 J¥IA ¥3dd00 HITM
i ONIGVNE LNIWIDN0INISS 3 MLX3L ||
) JINIT 938and JILIHLNAS 80FL 218~ ;
C I 1 | H 1 5] El ] a | 2 | g i Y




